

Table SI. Chemotherapy dosing schedules.

Chemotherapy	Schedule
BEP	Days 1-5: Etoposide 100 mg/m ² IV + cisplatin 20 mg/m ² IV; days 1, 8, 15: Bleomycin 30 units IV; every 21 days for 3 or 4 cycles
EP	Day 1-5: Etoposide 100 mg/m ² IV + cisplatin 20 mg/m ² IV; administered in 4 cycles at 21-day intervals
VIP	Day 1-5: Etoposide 75 mg/m ² IV + ifosfamide 1,200 mg/m ² IV + cisplatin 20 mg/m ² IV; administered in 4 cycles at 21-day intervals
TIP	Day 1: Paclitaxel 250 mg/m ² IV followed by; days 1-5: Ifosfamide 1,200 mg/m ² IV + cisplatin 20 mg/m ² IV; administered in 4 cycles at 21-day intervals
T-BEP	Day 1: Paclitaxel 175 mg/m ² IV followed by; days 1-5: Etoposide 100 mg/m ² IV + cisplatin 20 mg/m ² IV; days 1, 8 and 15: Bleomycin 30 units IV; administered in 4 cycles at 21-day intervals
GETUG 13 (dose-dense regimen)	Cycle 1: Days 1-5: Etoposide 100mg/m ² IV + cisplatin 20 mg/m ² IV; days 1, 8 and 15: Bleomycin 30 units IV; cycles 2 and 3: Day 1: Paclitaxel 175 mg/m ² followed by; days 1-5: Etoposide 100 mg/m ² IV + cisplatin 20 mg/m ² IV; days 1, 8 and 15: Bleomycin 30 units IV; day 10: Oxaliplatin 130 mg/m ² IV; cycles 4 and 5: Day 1: Cisplatin 100 mg/m ² ; days 10, 12 and 14: Ifosfamide 2 g/m ² ; days 10-14: Continuous-infusion bleomycin 25 U/day; cycles administered at 21-day intervals
Carboplatin, etoposide, bleomycin	Days 1-5: Etoposide 100 mg/m ² IV; day 1: Carboplatin area under curve = 5 IV; days 1, 8 and 15: Bleomycin 30 units IV; every 21 days for 3 or 4 cycles
cDDP monotherapy	Day 1-5: Cisplatin 20 mg/m ² IV; cycles administered at 21-day intervals for 4 cycles

IV, intravenous.